searran cas. FCC RF Test Report

Report No. : FR4D2714E

11N20SISO_Ant8_5700

Spectrum |

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 15,19 dB & RBW 500 kHz

SWT 11,4 ps & VBW 2 MHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

10 dBm

Occ Bw
M1

8.69 dBm
5.70116790 GHz|
18.130186981 MHz|

T N e

0 dBm

-10 dBm

%J

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.7 GHz

10001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |  Function |

Function Result |

M1 1
T1 1
T2

8.69 dBm
-0.44 dBm
-2.00 dBm

5.7011679 GHz
£.6909729 GHz
5.70910309 GHz

Occ Bw

18.130186981 MHz

s

11N20SISO_Ant8_5745

Spectrum

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 15,15 dB & RBW 500 kHz

SWT 11,4 ps & VBW 2 MHz Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

Occ Bw
M1

7.54 dBm
5.74621190 GHz|
18.206179382 MHz|

10 dBm

0 dBm

-10 dBm

-20 dBm

Rva e B

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.745 GHz

10001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |  Function |

Function Result |

M1 1
T1 1
T2 1

7.54 dBm
-2.82 dBm
-1.58 dBm

5.7462119 GHz
5.73583292 GHz
5.7540391 GHz

Occ Bw

18.206179382 MHz

1

Date: 7.FEB.2025

Sporton International Inc. (ShenZhen)

TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number : A32 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11N20SISO_Ant8_5785

Spectrum |

(=)

Count 100/100

Ref Level 30.00 dBm  Offset 14.92 dB @ RBW 500 kHz
e Att 40dB SWT

11.4 ps & VBW 2 MHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

M1

Occ Bw

7.28 dBm
5.78346420 GHz,
18.122187781 MHz|

10 dBm

Y e A WS

sz

0 dBm

-10 dBm /
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.785 GHz

10001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value

Y-value |

Function |

Function Result |

M1 1 5£.7834642 GHz
T1 1 5.77592091 GHz
T2 1 5.7940431 GHz

7.28 dBm
-2.38 dBm
-2.71 dBm

Occ Bw

18.122187781 MHz

11N20SISO_Ant8_5825

Spectrum

(=)

Count 100/100

Ref Level 30.00 dBm Offset 14.96 dB & RBW 500 kHz
e Att 40dB SWT

11.4 ps & VBW 2 MHz

Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

Occ Bw

7.00 dBm
5.82341620 GHz,
18.326167383 MHz|

10 dBm

-NHW\M\J""\-

0 dBm

7

-20 I~

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.825 GHz

10001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value

Y-value |

Function |

Function Result |

M1 1 5.8234162 GHz
T1 1 5.81581692 GHz
T2 1 5.83414309 GHz

7.00 dBm
-3.61 dBm
-2.47 dBm

Occ Bw

18.326167383 MHz

1

w
o

Date: 7.FEB.2025 11:

w
ey

Sporton International Inc. (ShenZhen)
TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number . A33 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11N40SISO_Ant8_5190

Spectrum |

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 14,48 db
SWT  11.4ps

@ RBW 1 MHz

@ VBW 3 MHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

10 dBm

Occ Bw

10.44 dBm
5.19174380 GHz,
36.484351565 MHz

0 dBm

[~ e

-10 dBm

AV

dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.19 GHz

10001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value |

Y-value |  Function |

Function Result |

M1 1
T1 1
T2 1

5£.1917438 GHz
5.17168183 GHz
5.20816618 GHz

10.44 dBm
1.50 dBm
2.08 dBm

Occ Bw

36.484351565 MHz

11N40SISO_Ant8_5230

Spectrum

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 14.68 db
SWT  11.4ps

@ RBW 1 MHz

@ VBW 3 MHz Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

Occ Bw

10.84 dBm
5.22852010 GHz|
36.740325967 MHz

10 dBm

]

0 dBm

-10 dBm

B>

| o0 v

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.23 GHz

10001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value |

Y-value |  Function |

Function Result |

M1
T1
T2

1
1
1

5£.2285201 GHz
5.21163384 GHz
5.24837416 GHz

10.84 dBm
1.54 dBm
1.01 dBm

Occ Bw

36.740325967 MHz

1

Date:

7.FEB.

2025

o
w
.

Sporton International Inc. (ShenZhen)

TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number : A34 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11N40SISO_Ant8_5270

Spectrum |

(=)

Ref Level 30,00 dém

Offset 14,69 dB @ RBW 1 MHz

e Att
Count 100/100

40 de

SWT

11.4 ps & VBW 3 MHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

10 dBm

M1

Occ Bw

8.21 dBm
5.27199980 GHz|
36.452354765 MHz

0 dBm

-10 dBm

AR

T e

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.27 GHz

10001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc |

X-value

Y-value |

Function |

Function Result |

M1
T1
T2

1
1
1

5£.2719998 GHz
5.25178582 GHz
5.28823818 GHz

8.21 dBm
-0.48 dBm
0.26 dBm

Occ Bw

36.452354765 MHz

Date:

7.FEB.2025

11N40SISO_Ant8_5310

Spectrum
Ref Level 30

e Att
Count 100/100

(=)

.00 dBm

40 de

Offset 14.64 dB @ RBW 1 MHz

SWT

11.4 ps & VBW 3 MHz

Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

Occ Bw

8.51 dBm
5.31271170 GHz,
36.380361964 MHz

10 dBm

0 dBm

-10 dBm

‘-”ag‘d&ﬂvw

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.31 GHz

10001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc |

X-value

Y-value |

Function |

Function Result |

M1
T1
T2

1
1
1

5£.3127117 GHz
£.29185781 GHz
5.32823818 GHz

8.51 dBm
-0.04 dBm
0.41 dBm

Occ Bw

36.380361964 MHz

Date: 7.FEB.Z0

25

Sporton International Inc. (ShenZhen)

TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number : A35 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11N40SISO_Ant8_5510

Spectrum |

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 15.03 dB @ RBW 1 MHz

SWT

11.4 ps & VBW 3 MHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

10 dBm

Occ Bw
M1

8.66 dBm
5.50560840 GHz,
36.556344366 MHz

0 dBm

TL

i /'J\F\V/W TV

-10 dBm

MU AR

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.51 GHz

10001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value |  Function |

Function Result |

M1 1
T1 1
T2 1

5.5056084 GHz
5.49174583 GHz
5.52830217 GHz

8.66 dBm
0.60 dBm
-0.35 dBm

Occ Bw

36.556344366 MHz

1

Date: 7.FEB.2025

13:18:08

11N40SISO_Ant8_5550

Spectrum

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 15.01 dB @ RBW 1 MHz

SWT

11.4 ps & VBW 3 MHz

Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

Occ Bw

8.11 dBm
5.54820020 GHz|
36.564343566 MHz

10 dBm

Trwwl\/ww

0 dBm

-10 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.55 GHz

10001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value |  Function |

Function Result |

M1 1
T1 1
T2 1

5£.5482002 GHz
5.53178582 GHz
5.56835016 GHz

8.11 dBm
-0.26 dBm
-0.43 dBm

Occ Bw

36.564343566 MHz

1

Date: 7.FEB.2025

13:19:01

Sporton International Inc. (ShenZhen)

TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number : A36 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11N40SISO_Ant8_5670

Spectrum |

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 15,12 dB @ RBW 1 MHz
SWT 11.4 ps & VBW 3 MHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

Occ Bw
M1
¥

9.19 dBm
5.67499150 GHz,
36.540345965 MHz

10 dBm

F«—f\»\

=

“_W\ﬁ

0 dBm

-10 dBm

2 arabirg

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.67 GHz

10001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | Function

Function Result |

M1 1
T1 1
T2 1

5.65159384 GHz
5.68813419 GHz

9.19 dBm
-0.78 dBm
-0.32 dBm

5.6749915 GHz
Occ Bw

36.540345965 MHz

11N40SISO_Ant8_5755

Spectrum

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

Offset 15,15 dB @ RBW 1 MHz
SWT 11.4 ps & VBW 3 MHz

Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

Occ Bw
1

7.20 dBm
5.74916060 GHz,
36.732326767 MHz

10 dBm

,_X—ﬁr\\/,ww\_

e

0 dBm

-10 dBm

FAVA

=Y

|~ aBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.755 GHz

10001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | Function

Function Result |

M1 1
T1 1
T2 1

5.73662584 GHz
5.77335816 GHz

7.20 dBm
-1.13 dBm
-2.77 dBm

5.7491606 GHz
Occ Bw

36.732326767 MHz

1

Date: 7.FEB.2025 13:21

:18

Sporton International Inc. (ShenZhen
TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

)

Page Number . A37 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11N40SISO_Ant8_5795

Spectrum |

(=)

Count 100/100

Ref Level 30,00 dém

Offset 14,92 dB @ RBW 1 MHz
e Att 40dB SWT 11.4 ps & VBW 3 MHz Mode A

uto FFT

(@ 1Pk view

20 dBm

M1[1]

10 dBm

Occ Bw

1411

6.57 dBm
5.79807170 GHz
36.500349965 MHz

0 dBm

ff"""\/—

My

-10 dBm

20/00f i 7

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.795 GHz

10001 pts

Span 80.0 MHz

Marker

X-value

Y-value

|  Function |

Function Result |

Type | Ref | Trc |
M1 1
T1 1
T2 1

5.7980717 GHz
5.77675382 GHz
5.81325417 GHz

6.57 dBm

-2.06 dbm

-2.21 dBm

Occ Bw

36.500349965 MHz

11ACB80SISO_Ant8_ 5210

Spectrum

(=)

Count 100/100

Ref Level 30,00 dém

Offset 14,54 dB @ RBW 2 MHz
o Att 40 dB  SWT 17 ps & VBW 10 MHz  mode

Auto FFT

(@ 1Pk view

20 dBm

!

M1[1]

Occ Bw

10.50 dBm
5.2080800 GHz
75.928407159 MHz

10 dBm

T

NV

0 dBm

<
| o

-10 dBm

-30 dBm

W!’\v’mﬁ !’\F‘/

-40 dBm

-50 dBm

-60 dBm

CF 5.21 GHz

10001 pts

Span 160.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value

|  Function |

Function Result |

M1 1
T1 1
T2 1

5.20808 GHz
5.1720518 GHz
5.2479802 GHz

10.50 dBm

2.64 dBm

3.31 dBm

Occ Bw

75.928407159 MHz

1

Date: 7.FEB.2025

13:45:40

Sporton International Inc. (ShenZhen)

TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number : A38 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11AC80SISO_Ant8_5290

Spectrum |

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

SWT

Offset 14,76 dB @ RBW 2 MHz
17 ps & VBW 10 MHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

10 dBm

Occ Bw
M1
-

9.10 dBm
5.2938560 GHz
76.232376762 MHz

0 dBm

VAN ]

»\\/I%

-10 dBm

Ln

REIEEY N A S VAV LAt

P i, O

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.29 GHz

10001 pts

Span 160.0 MHz

Marker
X-value

| Y-value |  Function |

Function Result |

Type | Ref | Trc |
M1 1
T1
T2

5.293886 GHz
£.2519078 GHz
5.3281402 GHz

1

9.10 dBm
1.97 dBm
1.34 dBm

Occ Bw

76.232376762 MHz

11ACB80SISO_Ant8_ 5530

Spectrum

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

SWT

Offset 15.24 dB @ RBW 2 MHz
17 ps & VBW 10 MHz

Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

Occ Bw
M1

10.22 dBm
5.5276480 GHz
76.392360764 MHz

10 dBm

TN

0 dBm

-10 dBm

P

.

Edigsion;

Ao

A/bnrv\.r"”‘v—-wi.-

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.53 GHz

10001 pts

Span 160.0 MHz

Marker

Type | Ref | Trc | X-value

| Y-value |  Function |

Function Result |

M1 1
T1 1
T2 1

5.527648 GHz
£.4917798 GHz
5.5681722 GHz

10.22 dBm
1.35 dBm
0.15 dBm

Occ Bw

76.392360764 MHz

1

Date: 7.FEB.2025 13:48:42

Sporton International Inc. (ShenZhen)
TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number . A39 of A66



searran cas. FCC RF Test Report

Report No. : FR4D2714E

11AC80SISO_Ant8_5610

Spectrum |

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

SWT

Offset 14,73 dB @ RBW 2 MHz
17 ps & VBW 10 MHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

10 dBm

Occ Bw
W11

8.93 dBm
5.5961130 GHz
76.152384762 MHz

0 dBm

e A A e

-10 dBm

PO o™,

\I\UN_\-\{\:NJ"\J-,W

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.61 GHz

10001 pts

Span 160.0 MHz

Marker
X-value

| Y-value |  Function |

Function Result |

Type | Ref | Trc |
M1 1
T1
T2

5.596113 GHz
£.5720838 GHz
5.6482362 GHz

1
1

8.93 dBm
0.39 dBm
0.71 dBm

Occ Bw

76.152384762 MHz

1

Date: 7.FEB.2025 13:49:41

11ACB80SISO_Ant8_5775

Spectrum

(=)

Ref Level 30,00 dém
o Att 40 dB
Count 100/100

SWT

Offset 15.02 dB @ RBW 2 MHz
17 ps & VBW 10 MHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

Occ Bw

7.43 dBm
5.7563780 GHz
77.160283972 MHz

10 dBm

. W"MNMWM

™ /42

0 dBm

-10 dBm

qum/

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.775 GHz

10001 pts

Span 160.0 MHz

Marker

Type | Ref | Trc | X-value

| Y-value |  Function |

Function Result |

M1 1
T1 1
T2 1

5.756378 GHz
£.7363319 GHz
5.8134922 GHz

7.43 dBm
-2.73 dBm
-2.77 dBm

Occ Bw

77.160283972 MHz

1

Date: 7.FEB.2025 13:51:08

Sporton International Inc. (ShenZhen)
TEL : +86-755-86066985
FCC ID : 2AUYFRMX5078

Page Number : A40 of A66



seanron cas. FCC RF Test Report Report No. : FR4D2714E

Min emission bandwidth

Test Result B4

TestMode | Antenna | Freq(MHz) odB EBW FL[MHZ] FH[MHz] | LimitfMHz] | Verdict
[MHZz]
5745 15.12 5737.44 5752.56 0.5 PASS
11A Ant8 5785 15.12 5777.44 5792.56 0.5 PASS
5825 15.12 5817.44 5832.56 0.5 PASS
5745 15.12 5737.44 5752.56 0.5 PASS
11N20SISO Ant8 5785 15.12 5777.44 5792.56 0.5 PASS
5825 15.12 5817.44 5832.56 0.5 PASS
5755 35.12 5737.40 5772.52 0.5 PASS
11N40SISO Ant8
5795 35.12 5777.40 5812.52 0.5 PASS
11AC80SISO Ant8 5775 75.20 5737.40 5812.60 0.5 PASS
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Maximum power spectral density

Test Result

TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit{dBm/MHz] Verdict

5180 6.88 <11.00 PASS

5220 6.79 <11.00 PASS

5240 6.89 <11.00 PASS

5260 4.69 <11.00 PASS

5300 4.64 <11.00 PASS

5320 4.70 <11.00 PASS

1A Ant8 5500 4.93 <11.00 PASS

5580 4.48 <11.00 PASS

5700 4.13 <11.00 PASS

5745 0.95 <30.00 PASS

5785 0.79 <30.00 PASS

5825 0.61 <30.00 PASS

5180 6.93 <11.00 PASS

5220 6.64 <11.00 PASS

5240 6.54 <11.00 PASS

5260 4.44 <11.00 PASS

5300 4.23 <11.00 PASS

5320 4.25 <11.00 PASS

1IN20SISO Ant8 5500 4.62 <11.00 PASS

5580 3.69 <11.00 PASS

5700 4.05 <11.00 PASS

5745 0.46 <30.00 PASS

5785 20.09 <30.00 PASS

5825 -0.02 <30.00 PASS

5190 2.52 <11.00 PASS

5230 3.14 <11.00 PASS

5270 0.69 <11.00 PASS

5310 0.72 <11.00 PASS

11N40SISO Ant8 5510 0.75 <11.00 PASS

5550 0.38 <11.00 PASS

5670 121 <11.00 PASS

5755 3.49 <30.00 PASS

5795 ~4.03 <30.00 PASS

5210 -0.85 <11.00 PASS

5290 2.38 <11.00 PASS

11AC80SISO Ant8 5530 2.42 <11.00 PASS

5610 184 <11.00 PASS

5775 7.18 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : |Nathon - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
JopLevel (dBuV) Date: 2025.02-12
87.5
75.0
62.5 FEC15E-aP

FCC 15E_AVG

0.15 0.5 1 2 5 10 20 30
Frequency (MHz)

Site s CO02-52

Condition : FCC 15E_QP LISN_2025-L LTNE

Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark

MHz  dBuv dB  dBuV  dBuv dB dB
1 @.15 36.87 -18.91 55.78 17.28 9.66 1@.81 Average
2 @.15 46.57 -19.21 65.78 26.98 9.66 1@8.81 QP
3 @.17 34.29 -28.78 54.99 14.680 9.68 18.81 Average
4 @.17 44.19 -20.88 64.99 24.58 9.58 18.81 QP
5 @.18 32.81 -22.27 54.28 12.38 9.69 1@.82 Average
& .18 4@.81 -23.47 64.28 21.18 9.63 18.82 QP
7 .47 34.39 -12.19 46.58 14.68 9.69 1@.18@ Average
g * @.47 39.79 -16.79 56.58 20.88 9.69 1@.1@ QP
a @.58 26.59 -19.41 46.88 6.80 9.66 1@.13 Average
1@ ©.58 37.69 -18.31 56.8@ 17.98 9.66 1@.13 QP
11 4.85 21.43 -24.57 46.88 1.49 9.66 18.28 Average
12 4.85 32.93 -23.87 56.8@ 12.99 9.66 18.28 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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: Temperature : 22~24°C
Test Engineer : |Nathon = "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-12
JopLevel {dBuv) e
ar.5
75.0
62.5 FEC15E-QP
|
50.0 | FCC 15E_AVG
4
B
375
25.0 1
125
%0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuvy dBu¥ dB dB
1 @.16 36.62 -19.83 55.65 16.99 9.62 1@8.81 Average
2 @.1e 47.22 -18.43 B5.85> 27.59 9.62 1@.81 QP
3 8.17 31.84 -23.24 55.88 12.18 9.73 1@8.81 Average
4 @8.17 44.34 -28.74 B5.88 24.68 9.73 1l@.e1 QP
5 @8.19 31.74 -22.37 54.11 11.98 9.82 18.82 Average
B 8.19 48.24 -23.87 64.11 28.48 9.82 1la.82 QpP
7 @.46 33.49 -13.18 46.67 13.78 9.69 1&.1@ Average
g * e.46 39.49 -17.18 56.67 19.78 9.69 1l@.l1e QP
9 8.59 25.76 -28.24 46.80 5.99 9.64 18.13 Average
1@ @8.59 37.56 -18.44 G56.88 17.79 9.64 1@.13 QP
11 3.72 23.55 -22.45 4db.ee 3.68 9.87 18.28 Average
12 3.72 33.95 -22.85 56.88 14.88 9.67 1@8.28 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

Relative Humidity : 48~49%

Test Engineer : Wenbo Xiao

Temperature : 24°C~25C

Radiated Spurious Emission Test Modes

Mode Band (Béagzd) Antenna Modulation Channel | Frequency g::z RU Remark
Mode 1 U-NII-1 5.15-5.25 8 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 8 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 8 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 8 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 8 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 8 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C | 5.47-5.725 8 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 8 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 8 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 8 802.11n HT20 36 5180 MCSO0 Full RU -
Mode 11 U-NII-1 5.15-5.25 8 802.11n HT20 44 5220 MCSO0 Full RU -
Mode 12 U-NII-1 5.15-5.25 8 802.11n HT20 48 5240 MCSO0 Full RU -
Mode 13 U-NII-2A 5.25-5.35 8 802.11n HT20 52 5260 MCSO0 Full RU -
Mode 14 U-NII-2A 5.25-5.35 8 802.11n HT20 60 5300 MCSO0 Full RU -
Mode 15 U-NII-2A 5.25-5.35 8 802.11n HT20 64 5320 MCSO0 Full RU -
Mode 16 U-NII-2C 5.47-5.725 8 802.11n HT20 100 5500 MCSO0 Full RU -
Mode 17 U-NII-2C 5.47-5.725 8 802.11n HT20 116 5580 MCSO0 Full RU -
Mode 18 U-NII-2C 5.47-5.725 8 802.11n HT20 140 5700 MCSO0 Full RU -
Mode 19 U-NII-1 5.15-5.25 8 802.11n HT40 38 5190 MCSO0 Full RU -
Mode 20 U-NII-1 5.15-5.25 8 802.11n HT40 46 5230 MCSO0 Full RU -
Mode 21 U-NII-2A 5.25-5.35 8 802.11n HT40 54 5270 MCSO0 Full RU -
Mode 22 U-NII-2A 5.25-5.35 8 802.11n HT40 62 5310 MCSO Full RU -
Mode 23 U-NII-2C 5.47-5.725 8 802.11n HT40 102 5510 MCSO0 Full RU -
Mode 24 U-NII-2C 5.47-5.725 8 802.11n HT40 134 5670 MCSO0 Full RU -
Mode 25 U-NII-1 5.15-5.25 8 802.11ac VHT80 42 5210 MCSO0 Full RU -
Mode 26 | U-NII-2A 5.25-5.35 8 802.11ac VHT80 58 5290 MCSO | FullRU -
Mode 27 | U-NII-2C | 5.47-5.725 8 802.11ac VHT80 106 5530 MCSO | FullRU -
Mode 28 U-NII-2C 5.47-5.725 8 802.11ac VHT80 122 5610 MCSO0 Full RU -
Mode 29 U-NII-3 5.725-5.85 8 802.11a 149 5745 6Mbps - -
Mode 30 U-NII-3 5.725-5.85 8 802.11a 157 5785 6Mbps - -
Mode 31 U-NII-3 5.725-5.85 8 802.11a 165 5825 6Mbps - -
Mode 32 U-NII-3 5.725-5.85 8 802.11n HT20 149 5745 MCSO0 Full RU -
Mode 33 U-NII-3 5.725-5.85 8 802.11n HT20 157 5785 MCSO0 Full RU -
Mode 34 U-NII-3 5.725-5.85 8 802.11n HT20 165 5825 MCSO0 Full RU -
Mode 35 U-NII-3 5.725-5.85 8 802.11n HT40 151 5755 MCSO0 Full RU -
Mode 36 U-NII-3 5.725-5.85 8 802.11n HT40 159 5795 MCSO0 Full RU -
Mode 37 U-NII-3 5.725-5.85 8 802.11ac VHT80 155 5775 MCSO0 Full RU -
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Mode 38 U-NII-1 5.15-5.25 9 802.11a 36 5180 6Mbps - -
Mode 39 U-NII-1 5.15-5.25 9 802.11a 44 5220 6Mbps - -
Mode 40 U-NII-1 5.15-5.25 9 802.11a 48 5240 6Mbps - -
Mode 41 U-NII-2A 5.25-5.35 9 802.11a 52 5260 6Mbps - -
Mode 42 U-NII-2A 5.25-5.35 9 802.11a 60 5300 6Mbps - -
Mode 43 U-NII-2A 5.25-5.35 9 802.11a 64 5320 6Mbps - -
Mode 44 U-NII-2C 5.47-5.725 9 802.11a 100 5500 6Mbps - -
Mode 45 U-NII-2C 5.47-5.725 9 802.11a 116 5580 6Mbps - -
Mode 46 U-NII-2C 5.47-5.725 9 802.11a 140 5700 6Mbps - -
Mode 47 U-NII-1 5.15-5.25 9 802.11n HT20 36 5180 MCSO0 Full RU -
Mode 48 U-NII-1 5.15-5.25 9 802.11n HT20 44 5220 MCSO0 Full RU -
Mode 49 U-NII-1 5.15-5.25 9 802.11n HT20 48 5240 MCSO0 Full RU -
Mode 50 U-NII-2A 5.25-5.35 9 802.11n HT20 52 5260 MCSO0 Full RU -
Mode 51 U-NII-2A 5.25-5.35 9 802.11n HT20 60 5300 MCSO0 Full RU -
Mode 52 U-NII-2A 5.25-5.35 9 802.11n HT20 64 5320 MCSO0 Full RU -
Mode 53 U-NII-2C 5.47-5.725 9 802.11n HT20 100 5500 MCSO0 Full RU -
Mode 54 U-NII-2C 5.47-5.725 9 802.11n HT20 116 5580 MCSO0 Full RU -
Mode 55 U-NII-2C 5.47-5.725 9 802.11n HT20 140 5700 MCSO0 Full RU -
Mode 56 U-NII-1 5.15-5.25 9 802.11n HT40 38 5190 MCSO0 Full RU -
Mode 57 U-NII-1 5.15-5.25 9 802.11n HT40 46 5230 MCSO0 Full RU -
Mode 58 U-NII-2A 5.25-5.35 9 802.11n HT40 54 5270 MCSO0 Full RU -
Mode 59 U-NII-2A 5.25-5.35 9 802.11n HT40 62 5310 MCSO0 Full RU -
Mode 60 U-NII-2C 5.47-5.725 9 802.11n HT40 102 5510 MCSO0 Full RU -
Mode 61 U-NII-2C 5.47-5.725 9 802.11n HT40 134 5670 MCSO Full RU -
Mode 62 U-NII-1 5.15-5.25 9 802.11ac VHT80 42 5210 MCSO Full RU -
Mode 63 | U-NII-2A 5.25-5.35 9 802.11ac VHT80 58 5290 MCSO | FullRU -
Mode 64 | U-NII-2C | 5.47-5.725 9 802.11ac VHT80 106 5530 MCSO | FullRU -
Mode 65 U-NII-2C 5.47-5.725 9 802.11ac VHT80 122 5610 MCSO Full RU -
Mode 66 U-NII-3 5.725-5.85 9 802.11a 149 5745 6Mbps - -
Mode 67 U-NII-3 5.725-5.85 9 802.11a 157 5785 6Mbps - -
Mode 68 U-NII-3 5.725-5.85 9 802.11a 165 5825 6Mbps - -
Mode 69 U-NII-3 5.725-5.85 9 802.11n HT20 149 5745 MCSO Full RU -
Mode 70 U-NII-3 5.725-5.85 9 802.11n HT20 157 5785 MCSO Full RU -
Mode 71 U-NII-3 5.725-5.85 9 802.11n HT20 165 5825 MCSO Full RU -
Mode 72 U-NII-3 5.725-5.85 9 802.11n HT40 151 5755 MCSO Full RU -
Mode 73 U-NII-3 5.725-5.85 9 802.11n HT40 159 5795 MCSO0 Full RU -
Mode 74 U-NII-3 5.725-5.85 9 802.11ac VHT80 155 5775 MCSO0 Full RU -
Mode 19 U-NII-1 5.15-5.25 8 802.11n HT40-LF 38 5190 MCSO0 Full RU LF
Mode 30 U-NII-3 5.725-5.85 8 802.11a-LF 157 5785 6Mbps - LF
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Summary of each worse mode

Mode Modulation Ch. (F'\;thl) (d Ié?(/ellm) (dléLn{'/i/tm) M(?jrg)in Pol. Z\elzk Result Remark
1 802.11a 36 5149.94 45.66 54.00 -8.34 \ AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 47.72 68.30 -20.58 \ Peak Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 48.10 68.30 -20.20 \ Peak Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 47.81 68.30 -20.49 \% Peak Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 10520.00 46.89 68.30 -21.41 \% Peak Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 15900.00 48.05 74.00 -25.95 \Y Peak Pass Harmonic
6 802.11a 64 5350.10 43.18 54.00 -10.82 \ AVERAGE Pass Band Edge
6 802.11a 64 15960.00 47.79 54.00 -6.21 \% Average Pass Harmonic
7 802.11a 100 5459.65 41.60 54.00 -12.40 H AVERAGE Pass Band Edge
7 802.11a 100 | 16500.00 62.05 68.30 -6.25 \Y Peak Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 16740.00 62.10 68.30 -6.20 \ Peak Pass Harmonic
9 802.11a 140 5727.30 57.44 68.30 -10.86 \% PEAK Pass Band Edge
9 802.11a 140 | 17100.00 62.24 68.30 -6.06 \ Peak Pass Harmonic
10 802.11n HT20 36 5149.94 45.73 54.00 -8.27 \% AVERAGE Pass Band Edge
10 802.11n HT20 36 10360.00 47.88 68.30 -20.42 \ Peak Pass Harmonic
11 802.11n HT20 44 - - - - - - - Band Edge
11 802.11n HT20 44 10440.00 47.36 68.30 -20.94 H Peak Pass Harmonic
12 802.11n HT20 48 - - - - - - - Band Edge
12 802.11n HT20 48 10480.00 47.13 68.30 -21.17 \ Peak Pass Harmonic
13 802.11n HT20 52 - - - - - - - Band Edge
13 802.11n HT20 52 10520.00 47.01 68.30 -21.29 H Peak Pass Harmonic
14 802.11n HT20 60 - - - - - - - Band Edge
14 802.11n HT20 60 15900.00 47.44 74.00 -26.56 \Y Peak Pass Harmonic
15 802.11n HT20 64 5350.24 43.74 54.00 -10.26 \% AVERAGE Pass Band Edge
15 802.11n HT20 64 15960.00 47.25 54.00 -6.75 \% Average Pass Harmonic
16 802.11n HT20 100 5459.05 41.73 54.00 -12.27 \% AVERAGE Pass Band Edge
16 802.11n HT20 100 | 16500.00 61.90 68.30 -6.40 \ Peak Pass Harmonic
17 802.11n HT20 116 - - - - - - - Band Edge
17 802.11n HT20 116 | 16740.00 61.85 68.30 -6.45 \% Peak Pass Harmonic
18 802.11n HT20 140 5726.59 59.41 68.30 -8.89 \% PEAK Pass Band Edge
18 802.11n HT20 140 | 17100.00 61.92 68.30 -6.38 \% Peak Pass Harmonic
19 802.11n HT40 38 5149.91 48.93 54.00 -5.07 \% AVERAGE Pass Band Edge
19 802.11n HT40 38 | 10380.00 46.80 68.30 -21.50 H Peak Pass Harmonic
20 802.11n HT40 46 5000.92 42.74 54.00 -11.26 H AVERAGE Pass Band Edge
20 802.11n HT40 46 - - - - - - - Harmonic
21 802.11n HT40 54 5040.23 43.05 54.00 -10.95 \% AVERAGE Pass Band Edge
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21 802.11n HT40 54 - - - - - - - Harmonic
22 802.11n HT40 62 5350.35 47.04 54.00 -6.96 \% AVERAGE Pass Band Edge
22 802.11n HT40 62 - - - - - - - Harmonic
23 802.11n HT40 102 5459.92 44.87 54.00 -9.13 \% AVERAGE Pass Band Edge
23 802.11n HT40 102 - - - - - - - Harmonic
24 802.11n HT40 134 5419.12 42.24 54.00 -11.76 H AVERAGE Pass Band Edge
24 802.11n HT40 134 - - - - - - - Harmonic
25 802.11ac VHT80 42 5149.52 48.66 54.00 -5.34 \% AVERAGE Pass Band Edge
25 802.11ac VHT80 42 - - - - - - - Harmonic
26 802.11ac VHT80 58 5352.22 48.43 54.00 -5.57 \% AVERAGE Pass Band Edge
26 802.11ac VHT80 58 - - - - - - - Harmonic
27 802.11ac VHT80 106 5459.98 46.83 54.00 -7.17 \% AVERAGE Pass Band Edge
27 802.11ac VHT80 | 106 - - - - - - - Harmonic
28 802.11ac VHT80 122 5445.68 44.33 54.00 -9.67 \% AVERAGE Pass Band Edge
28 802.11ac VHT80 | 122 - - - - - - - Harmonic
29 802.11a 149 5622.77 51.77 68.30 -16.53 \% PEAK Pass Band Edge
29 802.11a 149 | 17235.00 61.62 68.30 -6.68 \ Peak Pass Harmonic
30 802.11a 157 - - - - - - - Band Edge
30 802.11a 157 | 17355.00 62.20 68.30 -6.10 \ Peak Pass Harmonic
31 802.11a 165 | 5939.88 52.31 68.30 -15.99 Y PEAK Pass Band Edge
31 802.11a 165 | 17475.00 61.85 68.30 -6.45 \ Peak Pass Harmonic
32 802.11n HT20 149 | 5627.99 52.00 68.30 -16.30 H PEAK Pass Band Edge
32 802.11n HT20 149 | 17235.00 62.01 68.30 -6.29 \ Peak Pass Harmonic
33 802.11n HT20 157 - - - - - - - Band Edge
33 802.11n HT20 157 | 17355.00 61.17 68.30 -7.13 \% Peak Pass Harmonic
34 802.11n HT20 165 | 5930.88 52.50 68.30 -15.80 H PEAK Pass Band Edge
34 802.11n HT20 165 | 17475.00 61.84 68.30 -6.46 \% Peak Pass Harmonic
35 802.11n HT40 151 5609.61 52.49 68.30 -15.81 H PEAK Pass Band Edge
35 802.11n HT40 151 | 17265.00 62.08 68.30 -6.22 \% Peak Pass Harmonic
36 802.11n HT40 159 | 5933.57 52.40 68.30 -15.90 H PEAK Pass Band Edge
36 802.11n HT40 159 | 17385.00 61.66 68.30 -6.64 \ Peak Pass Harmonic
37 802.11ac VHT80 | 155 | 5939.15 52.72 68.30 -15.58 \ PEAK Pass Band Edge
37 802.11ac VHT80 155 | 17325.00 47.75 68.30 -20.55 H Peak Pass Harmonic
38 802.11a 36 5149.40 48.52 54.00 -5.48 \ AVERAGE Pass Band Edge
38 802.11a 36 | 10360.00 47.94 68.30 -20.36 H Peak Pass Harmonic
39 802.11a 44 - - - - - - - Band Edge
39 802.11a 44 10440.00 46.77 68.30 -21.53 \Y Peak Pass Harmonic
40 802.11a 48 - - - - - - - Band Edge
40 802.11a 48 10480.00 48.56 68.30 -19.74 \Y Peak Pass Harmonic
41 802.11a 52 - - - - - - - Band Edge
41 802.11a 52 10520.00 47.25 68.30 -21.05 H Peak Pass Harmonic
42 802.11a 60 - - - - - - - Band Edge
42 802.11a 60 15900.00 47.40 74.00 -26.60 \Y Peak Pass Harmonic
43 802.11a 64 5350.24 43.50 54.00 -10.50 \% AVERAGE Pass Band Edge
43 802.11a 64 15960.00 48.56 74.00 -25.44 \Y Peak Pass Harmonic
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44 802.11a 100 5467.15 59.36 68.30 -8.94 \% PEAK Pass Band Edge
44 802.11a 100 | 16500.00 48.21 68.30 -20.09 H Peak Pass Harmonic
45 802.11a 116 - - - - - - - Band Edge
45 802.11a 116 | 16740.00 47.66 68.30 -20.64 \% Peak Pass Harmonic
46 802.11a 140 5725.74 60.48 68.30 -7.82 \% PEAK Pass Band Edge
46 802.11a 140 | 17100.00 49.52 68.30 -18.78 H Peak Pass Harmonic
47 802.11n HT20 36 5149.76 48.80 54.00 -5.20 \% AVERAGE Pass Band Edge
47 802.11n HT20 36 10360.00 45.98 68.30 -22.32 \% Peak Pass Harmonic
48 802.11n HT20 44 - - - - - - - Band Edge
48 802.11n HT20 44 10440.00 47.33 68.30 -20.97 H Peak Pass Harmonic
49 802.11n HT20 48 - - - - - - - Band Edge
49 802.11n HT20 48 10480.00 48.32 68.30 -19.98 H Peak Pass Harmonic
50 802.11n HT20 52 - - - - - - - Band Edge
50 802.11n HT20 52 10520.00 47.38 68.30 -20.92 H Peak Pass Harmonic
51 802.11n HT20 60 - - - - - - - Band Edge
51 802.11n HT20 60 10600.00 47.04 74.00 -26.96 \ Peak Pass Harmonic
52 802.11n HT20 64 5350.38 44.42 54.00 -9.58 \% AVERAGE Pass Band Edge
52 802.11n HT20 64 15960.00 48.83 74.00 -25.17 H Peak Pass Harmonic
53 802.11n HT20 100 5469.10 61.45 68.30 -6.85 \% PEAK Pass Band Edge
53 802.11n HT20 100 | 16500.00 47.37 68.30 -20.93 H Peak Pass Harmonic
54 802.11n HT20 116 - - - - - - - Band Edge
54 802.11n HT20 116 | 16740.00 48.65 68.30 -19.65 H Peak Pass Harmonic
55 802.11n HT20 140 5727.30 61.42 68.30 -6.88 \% PEAK Pass Band Edge
55 802.11n HT20 140 | 17100.00 49.70 68.30 -18.60 H Peak Pass Harmonic
56 802.11n HT40 38 5149.34 48.90 54.00 -5.10 \% AVERAGE Pass Band Edge
56 802.11n HT40 38 - - - - - - - Harmonic
57 802.11n HT40 46 5113.39 42.68 54.00 -11.32 \% AVERAGE Pass Band Edge
57 802.11n HT40 46 - - - - - - - Harmonic
58 802.11n HT40 54 5362.15 42.85 54.00 -11.15 \% AVERAGE Pass Band Edge
58 802.11n HT40 54 - - - - - - - Harmonic
59 802.11n HT40 62 5352.00 48.81 54.00 -5.19 \% AVERAGE Pass Band Edge
59 802.11n HT40 62 - - - - - - - Harmonic
60 802.11n HT40 102 5469.84 61.94 68.30 -6.36 \% PEAK Pass Band Edge
60 802.11n HT40 102 - - - - - - - Harmonic
61 802.11n HT40 134 5726.81 60.95 68.30 -7.35 \% PEAK Pass Band Edge
61 802.11n HT40 134 - - - - - - - Harmonic
62 802.11ac VHT80 42 5149.73 47.81 54.00 -6.19 \% AVERAGE Pass Band Edge
62 802.11ac VHT80 42 - - - - - - - Harmonic
63 802.11ac VHT80 58 5350.18 48.34 54.00 -5.66 \% AVERAGE Pass Band Edge
63 802.11ac VHT80 58 - - - - - - - Harmonic
64 802.11ac VHT80 106 5459.98 48.17 54.00 -5.83 \% AVERAGE Pass Band Edge
64 802.11ac VHT80 106 - - - - - - - Harmonic
65 802.11ac VHT80 122 5725.01 60.58 68.30 -7.72 \% PEAK Pass Band Edge
65 802.11ac VHT80 122 - - - - - - - Harmonic
66 802.11a 149 5642.34 52.67 68.30 -15.63 H PEAK Pass Band Edge
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66 802.11a 149 | 17235.00 48.58 68.30 -19.72 \% Peak Pass Harmonic
67 802.11a 157 - - - - - - - Band Edge
67 802.11a 157 | 17355.00 49.17 68.30 -19.13 \% Peak Pass Harmonic
68 802.11a 165 5927.00 52.69 68.30 -15.61 \% PEAK Pass Band Edge
68 802.11a 165 | 17475.00 49.19 68.30 -19.11 \% Peak Pass Harmonic
69 802.11n HT20 149 5637.70 53.08 68.30 -15.22 H PEAK Pass Band Edge
69 802.11n HT20 149 | 17235.00 48.52 68.30 -19.78 \% Peak Pass Harmonic
70 802.11n HT20 157 - - - - - - - Band Edge
70 802.11n HT20 157 | 17355.00 49.18 68.30 -19.12 \% Peak Pass Harmonic
71 802.11n HT20 165 5947.00 52.79 68.30 -15.51 H PEAK Pass Band Edge
71 802.11n HT20 165 | 17475.00 50.71 68.30 -17.59 H Peak Pass Harmonic
72 802.11n HT40 151 5646.81 54.34 68.30 -13.96 H PEAK Pass Band Edge
72 802.11n HT40 151 - - - - - - - Harmonic
73 802.11n HT40 159 5937.76 52.51 68.30 -15.79 \% PEAK Pass Band Edge
73 802.11n HT40 159 - - - - - - - Harmonic
74 802.11ac VHT80 | 155 | 5936.88 52.38 68.30 -15.92 Y PEAK Pass Band Edge
74 802.11ac VHT80 | 155 - - - - - - - Harmonic
19 802.11n HT40-LF | 38 33.88 29.03 40.00 -10.97 \ PEAK Pass LF
30 802.11a-LF 157 3291 29.32 40.00 -10.68 \ PEAK Pass LF
Co-location mode:
Radiated Spurious Emission Test Modes
Mode Band gs_r;g) Antenna Modulation Channel | Frequency gg:: RU Remark
Mode 75 Co_TX 5.15-5.25 8 802.11n HT40 38 5190 MCSO Full RU -
1 LTE B13 - - -
5.15-5.25 8 802.11n HT40 38 5190 MCSO Full RU -
Mode 76 CO_TX 1 LTE B13 - - -
2.4-2.4835 8 Bluetooth BR_GFSK ‘ Ch00 2402 1DH5
Summary of each worse mode
Mode Modulation (FNrIeHc;) (dléi\@%) (dlliil;nc/i}m) M(zrg)in Pol. 'Z?/Zk Result Remark
75 Co._TX 5149.91 48.74 54.00 -5.26 H AVERAGE Pass Band Edge
10380.00 46.09 68.30 -22.21 H Peak Pass Harmonic
5149.91 48.99 54.00 -5.01 H AVERAGE Pass Band Edge
76 CO_TX
7206.00 53.77 68.30 -14.53 H Peak Pass Harmonic
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
1
i1 i1
o P 5407 00 e T e e NI 51
1
525 L g R ) A gl 525
Peak
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5145.54 53.72 74.00 -10.28 42.07 36.58 8.54 33.47 100 300 PEAK 1 5180.00 91.81 ------ ------ 80.13 36.55 8.59 33.46 100 300 PEAK
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
i1 i1
104 100
PART 15.407 AVG
525 i 525
Avg
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5149.94 44.23 54.00 -9.77 32.58 36.58 B8.54 33.47 100 300 AVERAGE 1 5180.00 85.18 ------ ------ 73.50 36.55 8.59 3346 100 300 AVERAGE
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
1
i1 i1
Ll PRL 5407 [T ) S 156 [ A PART 12407
L vy A— INPPTINTVERy Ry 525 W
Peak
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5145.54 54,61 74.00 -19.39 42.96 36.58 8.54 33.47 Ul QPEAK 1 5180.00 92.02 ------ - 80.34 36.55 8.9 3346 U1 QPEAK
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
i1 i1
104 100
PART 15.407 AVG
525 i 525
Avg
30 30
115 115
sl 5036. 507 5108, 514, 5180 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5149.94 45.66 54.00 -B.34 34.01 36.58 B8.54 33.47 21 0 AVERAGE 1 5180.00 85.77 ------ - 7409 36.56 8.58 3346 21 O AVERAGE
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Pol. Horizontal Vertical
Date: 202502-15 Date: 20250215
1 4!“Le‘iﬂl(dlm""fn] " Level {dBuVim)
1225 1225
75 075
PART 15.407 PART 15407
00— LA L] . [ LA L] . [
PART 15.407 AVG) PART 15,407 AVG)
L 4 e l — =y 4 R l
Peak bt b g e, o s - JRTI p bR A L, sty it
350 30
Avg
115 fl
6500 8800 oo, 13400, 15700, 18000 6500 8800, oo, 13400, 15700, 18000
Frequency (1Hz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10360.00 46.41 68.30 -20.89 %9.64 38.47 12.06 63.76 ---  --- Peak 1 10360.00 47.72 68.30 -20.58 60.95 38.47 12.06 63.76 ---  --- Peak
1 15540.00 47.30 74.00 -26.70 .78 41,32 14.%8 64.38 .-~ --- Peak 7 1550.00 49.08 74.00 -24.92 57.% 41,32 14.%8 64.38 -~ --- Peak
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Pol. Horizontal Vertical
. Lo i) Date: 20250215 Lo 6B Date: 2025-02-15
1225 1225
875 L
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y R P | | | PART15.407 AVG| I | L PARTISA0TAVG)
Peak it g P A e b A T PP T -
e kb
30 34
Avg
115 f.
6500 8800, 100 13400 15700, 18000 6500 00, 1100 13400 15700, 18000
Frequency (NHy) Fraquency (WH2)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwh e & BN Bh B B o g Midwh W &8 BN Bh B B @ e
1 10440.00 46.41 68.30 -20.89 %9.52 38.49 1.12 63.72 --- -~ Peak 1 10440.00 48.10 68.30 -20.20 6L.2 38.49 1012 63.72 --- -~ Peak
1 1560.00 49.30 74.00 -24.70 5771 41,40 14.64 64.86 ---  --- Peak 7 15660.00 48.50 74.00 -25.48 .94 41,40 14.64 64.86 -~ --- Peak
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Pol.

Horizontal Vertical
.. Lol Vi) Date: 202502-15 .. Lol (Vi) Date: 20250215
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ | PARTA407 AVG| L ) | __ PARTA3407 UG
Peak e P ST e " et o e T B o
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10480.00 47.02 68.30 -21.28 60.08 38.50 12.15 6371 - Peak 1 10480.00 47.B1 68.30 -20.49 60.87 38.50 1.15 6371 ---  --- Peak
7 15720.00 48.62 74.00 -25.38 57.03 41.43 14.66 64.50 - Peak 1 1570.00 47.99 74.00 -26.10 %.31 £1.43 14.66 64.50 ---  --- Peak
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Pol.

Horizontal Vertical

.. Lol Vi) Date: 202502-15 .. Lol (Vi) Date: 20250215
1225 1225
813 875

PART 15.407 PART 15407

100 [ L] [T [ F(7) 1] [T [

PART 15.407 AVG PART 15.407 AVG

L e D { N i = T ! ] I =

Peak Byttt Attt i A A S N v U ot A Py
350 3

Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 0. 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10520.00 45.57 68.30 -20.73 58.58 38.30 1.18 63.69 - Peak 1 1050.00 46.89 68.30 -20.41 9.9 38.50 118 63.69 ---  --- Peak
7 15780.00 48.60 74.00 -25.40 56.99 41.47 14.69 64.55 - Peak 1 15760.00 46.78 74.00 -27.12 .07 A4 1469 64.55 -~ --- Peak
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Pol. Horizontal Vertical
Date: 202502-15 Date: 20250215
1 4!“Ltt‘iﬂi(lllm""rn) " Level (4Buim)
1225 1225
813 875
PART 15.407 PART 15407
- L] [ H {1 - L]} [ H
Y I g _ o | PART15407AVG| L | . PARTI540TAVE)
Peak b ) g i Y & A wwl...w“ . — L Pyl ” g s o]
350 30
Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100, 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 10600.00 47.54 74.00 -26.46 60.45 38.52 1.3 63.66 ---  --- Peak 1 10600.00 47.09 74.00 -26.91 60.00 38.52 1.3 63.66 ---  --- Peak
2 15900.00 46.50 74.00 -27.48 54.86 41,54 1475 64.63 ---  --- Peak 7 15900.00 48.05 74.00 -25.95 %.39 41,54 1475 64.63 ---  --- Peak
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
i1 i1
1
o P T 00 e T e I O
s " ehd, e ab e ™ : g 225 MM"“WJ‘“’W“W
Peak ' M
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5480.26 50.94 74.00 -13.06 38.32 36.35 9.68 33.41 300 266 PEAK 1 530.80 7315 ----- - 60.96 36.45 9.18 33.44 300 266 PEAK
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
i1 i1
104 100 1
PART 15.407 AVG PART15.407 AG
525 === —
Avg
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5460.00 41,56 54.00 -12.44 28.95 36.33 9.69 33.41

300 266 AVERAGE

1 530.00 66,33 ------ - 4.4 36.45 9.18 3344 300 266 AVERAGE
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 8
Pol. Vertical Fundamental
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
1
i1 i1
o P T 00 e T e e NI 1
1
525 iehont I T R T P AYATS et 525 \WAMW*WN"W’Q‘WW
Peak M
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5353.64 57.23 74.00 -16.77 44.86 36.42 9.38 33.43 7 OPEAK 1 530.00 89.27 ------ - .06 36.44 9.1 3.4 T QPEAK
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
i1 i1
104 100
PART 15.407 AVG
525 ; 525
Avg
30 30
115 115
s 5348, 5378, 5404, 5432 5450 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5350.10 43.18 54.00 -10.82 30.82 36.42 9.37 33.43 277 0 AVERAGE 1 530.00 83.03 ------ - 70.82 36.44 9.21 3344 277 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C15 of C224
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searran cas. FCC RF Test Report Report No. : FR4D2714E

Pol. Horizontal Vertical
Date: 202502-15 Date: 20250215
1 MLMIW&NM) " Level (dBuvim)
1225 1225
1050 105
s iy
PART 15.407
PART 15.407
e L L] [ [ {1 S I I I B L] - [
o L PARTHSATAG S S PARTEATAG
J T o - e . g iy o]
Peak . NP oot Bttt W"NMWW . [t o o
%0 30
Avg
fr
115
6500 8800, o, 13400, 15700, 18000
6500 8800 oo, 13400, 15700, 18000 Frequency (WHz)
Frequency (1Hz)
Linit Read  Ant Cable Preamp APos  TPos
Linit Read  Ant Cable Preamp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Renark e
- Mz dBuV/m dBuV/m 0B B dBm B B
Mz dBul/m dB¥/m 8 dBwV dBm B B m  deg 1 10640.00 46,21 74.00 -27.79 59.86 38.53 12.26 63.64 --- - Peak
1 10540.00 47.98 74.00 -26.00 60.83 3853 12.26 63.64 ---  --- Peak 1 15960.00 51.63 74.00 -12.37 59.95 4158 14.77 64.67 100 253 Peak
7 15960.00 47.35 74.00 -26.65 55.67 41,58 14.77 64.67 ---  --- Peak 3 15960.00 47.79 54.80 -6.21 56.11 41.58 14.77 64.67 108 253 Average
Sporton International Inc. (ShenZhen) Page Number : C16 of C224
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srorronas. FCC RF Test Report Report No. : FR4D2714E
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT
Pol. Horizontal Fundamental
Date: 20250240 Date: 20250240
1 4nLeveI (dBuVIm) : 4"Lewel (dBuVim)
1225 1225
1050 1050
115 i35 1
0 PART 15407 ] O Y s e | PART 15407
923 it At A ! i \ At 2. 525 W‘“MWMW
Peak
30 %
115
115
Gl 5380. 540, 540, 5410, 5500 [
Frequency (M) 1000 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1 541660 50.75 74.00 -13.25 3.4 6.7 9.66 342 20 360 PEAK Mz dBu/m dBul/m bV difm B B o deg
7 546L75 50.69 68.30 -17.61 38.08 36.33 9.69 33.41 200 360 PEAK 1 5500.00 84.15 ------ - 7154 36,30 9.71 33.40 200 360 PEAK
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
i1 i1
1
104 100
PART 15.407 AVG PART15.407 AVG
525 === — ‘me
Avg !
30 30
115 115
8360 5380. 5410, 540. 5410, 5500 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5450.65 41.60 54.00 -12.40 28.99 36.33 9.69 33.41 200 360 AVERAGE 1 55000 77.97 ------ - 65.36 36.30 9.71 33.40 200 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C17 of C224
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srorronas. FCC RF Test Report Report No. : FR4D2714E

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 8
Pol. Vertical Fundamental
Date: 20250240 Date: 20250240
1 4nLeveI (dBuVIm) oo L8l (dBuVim)
1225 1225
1050 1050
115 5 !
0 PART 15,407 o PART 15407
i P
i bbbt ittty gl ‘ 525 [ L
Peak M
30 %
115
115
Gl 5380. 540, 540, 5410, 5500 [
Frequency (M) 1000 20, 0. 4500, 5600. 1000
Frequency (MHz)
Linit Margin Read Ant Cable Preanp APos  TPos . )
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Wargin Read  Ant Cable Preamp APos Tos
- Freq Llevel Line (d8) Level Factor Loss Factor Remark
WHz dBuv/m dBul/m dv dB/m A8 B m deg -
1539090 52.07 7400 1.9 351 %639 959 B4 1M 0 PEA Mz dBu/m dBul/m bV difm B B o deg
7 5468.95 50.62 68.30 -17.68 38.02 36.12 9.69 33.41 139 @ PEAK 1 5500.0 89.71 ------ - 7.0 3630 9.7 3.4 139 0 PEAK
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
i1 i1 1
104 100
PART 15.407 AVG PART15.407AVG
525 f—==" R e e e e
Avg ! I
%l 35.0W__,—~/"”“"
115 115
8360 5380. 5410, 540. 5410, 5500 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5459.50 41,57 54.00 -12.43 28.96 36.33 9.69 33.41 199 @ AVERAGE 1 5500.00 83.30 ------ - 70.69 36.30 9.71 33.40 159 @ AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C224
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sromoncas. FCC RF Test Report

Report No. : FR4D2714E

Pol.

Horizontal Vertical

.. Lol Vi) Date: 202502-15 .. Lol (Vi) Date: 20250215
1225 1225
813 875

PART 15.407 PART 15407

100 [ L] [T [ F(7) 1] [T [

7 7

Y I g _ 1| PMTISATAVG) L | L PRTSAITAVG)

Peak ot s g - T e i s TSR REVRY TP SR S
350 30

Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 0. 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11000.09 47.69 74.00 -26.31 60.67 38.60 12.52 63.50 --- Peak 1 11000.00 47.82 74.00 -26.18 60.20 38.60 1.5 63.30 ---  --- Peak
1 16500.00 6L.06 68.30 -7.10 68.69 £1.95 1517 64.75 197 54 Peak 7 16500.00 605 68.30 -6.15 69.6B £1.95 1517 64.75 148 27 Peak
Sporton International Inc. (ShenZhen) Page Number : C19 of C224
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sromoncas. FCC RF Test Report

Report No. : FR4D2714E

Pol.

Horizontal Vertical

.. Lol Vi) Date: 202502-15 .. Lol (Vi) Date: 20250215
1225 1225
813 875

PART 15.407 PART 15407

- L] [ H {1 - L]} [ H

7 z

Y I g _ o | PARTISAOT AVG| L | | PARTIf5A07 AVG|

Peak ik e RO Lo A o
350 3

Avg
115 fl
6500 8800, 1100 13400. 15700. 18000 6500 800 100, 13400. 15700. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11160.00 49.11 74.00 -24.89 61.29 38.79 1.64 63.61 ---  --- Peak 1 11160.00 49.40 74.00 -24.60 6158 38.79 12.64 63.61 ---  --- Peak
2 16740.00 6191 68.30 -6.39 £9.21 £2.12 1535 G4.77 198 56 Peak 7 16740.00 6110 68.30 -6.20 69.40 £2.12 1535 G4.77 142 47 Peak
Sporton International Inc. (ShenZhen) Page Number : C20 of C224
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srorronas. FCC RF Test Report Report No. : FR4D2714E
9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
ANT 8
Pol. Horizontal Fundamental
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
1
i i1
mn&‘\\ P14 1 e N e T et e N4
1
525 (T Y PRSP SRS SFFS TR Ty 525 e
Peak M
30 30
115 115
sl i3, 528, 5730, 5752 578 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5725.63 55.06 68.30 -13.24 41.96 36.53 10.02 33.45 239 32 PEAK 1 5700.00 88.13 ------ ------ 75,10 36.50 9.97 3.4 239 32 PEAK
Lol i) Date: 20250240
1225
1040
i1 1
100
PART15.407 AVG
=== Fe —
Avg Blank e
30
115
100 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (d8) Level Factor Loss Factor Remark
o B B B BR B B @ kg
1 5700.00 82.21 ------ ------ 69.19 36.50 9.96 33.44 239 322 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C21 of C224
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srorronas. FCC RF Test Report Report No. : FR4D2714E
9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
ANT 8
Pol. Vertical Fundamental
Ly i) Date: 20250240 Lol i) Date: 20250240
1225 1225
1050 1040
1
i15 i1
mwk\.l P14 (1 mim  F e T I e e 0 N4
i
1
Y . 525 IS —
Peak
30 30
115 115
sl i3, 528, 5730, 5752 578 100 2200. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5727.30 57.44 68.30 -10.86 44.34 36.53 10.02 33.45 100 349 PEAK 1 5700.00 88.61 ------ ------ 75,59 36.50 9.9 33.44 100 349 PEAK
Lol i) Date: 20250240
1225
1040
i1 1
100
PART15.407 AVG
=== Fe —
Avg Blank e
30
115
100 2200. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (d8) Level Factor Loss Factor Remark
o B B B BR B B @ kg
1 5700.00 82.63 ------ ------ 69.61 36.50 9.96 33.44 100 349 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C22 of C224
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